

# Strepsil Orange & Vitamine C

This information is a summary only. It does not contain all information about this medicine. If you would like more information about the medicine you are taking, check with your doctor or other health care provider. No rights can be derived from the information provided in this medicine leaflet.

## 1. Name of the medicinal product

Strepsils

## 2. Qualitative and quantitative composition

Amylmetacresol BP 0.6mg

2,4-Dichlorobenzyl Alcohol HSE 1.2mg

## 4. Clinical particulars

### 4.1 Therapeutic indications

For the symptomatic relief of mouth and throat infections.

### 4.2 Posology and method of administration

For oral administration.

Adults and children (over 6 years old):

One lozenge to be dissolved slowly in the mouth every 2-3 hours up to a maximum of 12 lozenges in 24 hours.

Not suitable for children under 6 years.

Elderly:

There is no need for dosage reduction in the elderly.

### 4.3 Contraindications

Hypersensitivity to any of the ingredients.

### 4.4 Special warnings and precautions for use

Keep all medicines out of the reach of children.

If symptoms persist consult your doctor.

### 4.5 Interaction with other medicinal products and other forms of interaction

No clinically significant interactions are known.

### 4.6 Pregnancy and lactation

The safety of Strepsils has not been established, but it is not considered to constitute a hazard.

### 4.7 Effects on ability to drive and use machines

No adverse effects are known.

### 4.8 Undesirable effects

Occasionally hypersensitivity reactions.

### 4.9 Overdose

Overdosage should not present a problem other than gastrointestinal discomfort.

Treatment should be symptomatic.

## 5. Pharmacological properties

### 5.1 Pharmacodynamic properties

2,4-Dichlorobenzyl alcohol and amylmetacresol have antiseptic properties.

### 5.2 Pharmacokinetic properties

None stated.

### 5.3 Preclinical safety data

None available.

## 6. Pharmaceutical particulars

### 6.1 List of excipients

Menthol natural or menthol synthetic

Tartaric acid

Bloodorange flavour 78300-34 Givaudan

Ppropylene glycol

Ponceau 4R (E124)

Solids from liquid sugar demin (or from) liquid sugar T & L T1001

Liquid glucose BPC 1963.

### 6.2 Incompatibilities

Not applicable.

### 6.3 Shelf life

36 months for lozenges packed in blister strips within a carton.

18 months for blister packs attached to a stencilled card.

24 months for lozenges packed in polypropylene tube, with an in-use shelf life of 'use within 3 months of opening'.

### 6.4 Special precautions for storage

Do not store above 25°C.